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Chapter XIII 
 Category III Codes 
 CPT Codes 0001T – 0099T 
 
A.  Introduction 
 
The CPT Manual contains Category III codes, XXXXT, that 
represent emerging technologies, services, and procedures.  
Each Category III code is referenced in another section of 
the CPT Manual that contains related procedures.  The NCCI 
contains edits for many of these codes.  The coding 
policies used to establish these edits are the same as 
those used for other procedures in the related section of 
the CPT Manual.  For example, if the XXXXT code describes a 
laboratory procedure, the coding policies that apply are 
those found in Chapter I (General Correct Coding Policies) 
and Chapter X (Pathology and Laboratory Services (CPT Codes 
80000-89999)) of the “National Correct Coding Initiative 
Policy Manual for Medicare Services”. 
 
B.  Evaluation and Management (E&M) Services 
 
Medicare Global Surgery Rules define the rules for 
reporting evaluation and management (E&M) services with 
procedures covered by these rules. This section summarizes 
some of the rules. 
 
All procedures on the Medicare Physician Fee Schedule are 
assigned a Global period of 000, 010, 090, XXX, YYY, or 
ZZZ.  The global concept does not apply to XXX procedures.  
The global period for YYY procedures is defined by the 
Carrier.  All procedures with a global period of ZZZ are 
related to another procedure, and the applicable global 
period for the ZZZ code is determined by the related 
procedure. 
 
Since NCCI edits are applied to same day services by the 
same provider to the same beneficiary, certain Global 
Surgery Rules are applicable to NCCI.  An E&M service is 
separately reportable on the same date of service as a 
procedure with a global period of 000, 010, or 090 under 
limited circumstances. 
 
If a procedure has a global period of 090 days, it is 
defined as a major surgical procedure.  If an E&M is 
performed on the same date of service as a major surgical 
procedure for the purpose of deciding whether to perform 
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this surgical procedure, the E&M service is separately 
reportable with modifier -57.  Other E&M services on the 
same date of service as a major surgical procedure are 
included in the global payment for the procedure and are 
not separately reportable.  NCCI does not contain edits 
based on this rule because Medicare Carriers have separate 
edits. 
 
If a procedure has a global period of 000 or 010 days, it 
is defined as a minor surgical procedure.  The decision to 
perform a minor surgical procedure is included in the 
payment for the minor surgical procedure and should not be 
reported separately as an E&M service.  However, a 
significant and separately identifiable E&M service 
unrelated to the decision to perform the minor surgical 
procedure is separately reportable with modifier -25.  NCCI 
does contain some edits based on these principles, but the 
Medicare Carriers have separate edits.  Neither the NCCI 
nor Carriers have all possible edits based on these 
principles. 
 
Procedures with a global surgery indicator of “XXX” are not 
covered by these rules.  Many of these “XXX” procedures are 
performed by physicians and have inherent pre-procedure, 
intra-procedure, and post-procedure work usually performed 
each time the procedure is completed.  This work should 
never be reported as a separate E&M code.  Other “XXX” 
procedures are not usually performed by a physician and 
have no physician work relative value units associated with 
them.  A physician should never report a separate E&M code 
with these procedures for the supervision of others 
performing the procedure or for the interpretation of the 
procedure.  With most “XXX” procedures, the physician may, 
however, perform a significant and separately identifiable 
E&M service on the same day of service which may be 
reported by appending modifier –25 to the E&M code. This  
E&M service may be related to the same diagnosis 
necessitating performance of the “XXX” procedure but cannot 
include any work inherent in the “XXX” procedure, 
supervision of others performing the “XXX” procedure, or 
time for interpreting the result of the “XXX” procedure.   
Appending modifier –25 to a significant, separately 
identifiable E&M service when performed on the same date of 
service as an “XXX” procedure is correct coding. 
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C. General Policy Statements 
 
 1.   In this Manual many policies are described 
utilizing the term “physician”.  Unless indicated 
differently the usage of this term does not restrict the 
policies to physicians only but applies to all 
practitioners, hospitals, providers, or suppliers eligible 
to bill the relevant HCPCS/CPT codes pursuant to applicable 
portions of the Social Security Act (SSA) of 1965, the Code 
of Federal Regulations (CFR), and Medicare rules.  In some 
sections of this Manual, the term “physician” would not 
include some of these entities because specific rules do 
not apply to them.  For example, Anesthesia Rules and 
Global Surgery Rules do not apply to hospitals.  
  
  2.  With few exceptions the payment for a surgical 
procedure includes payment for dressings, supplies, and 
local anesthesia.  These items are not separately 
reportable under their own HCPCS/CPT codes.  Wound closures 
utilizing adhesive strips, topical skin adhesive, or tape 
alone are not separately reportable.  In the absence of an 
operative procedure, these types of wound closures are 
included in an E&M service. 
 
 3.  With limited exceptions Medicare Anesthesia Rules 
prevent separate payment for anesthesia for a medical or 
surgical service when provided by the physician performing 
the service.  The physician should not report CPT codes 
00100-01999.  Additionally, the physician should not 
unbundle the anesthesia procedure and report component 
codes individually.  For example, introduction of a needle 
or intracatheter into a vein (CPT code 36000), venipuncture 
(CPT code 36410), or drug administration (CPT codes 90760-
90775) should not be reported when these services are 
related to the delivery of an anesthetic agent. 
 
Medicare may allow separate payment for moderate conscious 
sedation services (CPT codes 99143-99145) when provided by 
the same physician performing the medical or surgical 
procedure except for those procedures listed in Appendix G 
of the CPT Manual. 
 
Drug administration services (90760-90775) are not 
separately reportable by the physician performing an 
operative procedure for drug administration during the 
operative procedure. 
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Under the OPPS drug administration services related to 
operative procedures are included in the associated 
procedural HCPCS/CPT codes.  Examples of such drug 
administration services include, but are not limited to, 
anesthesia (local or other), hydration, and medications 
such as anxiolytics or antibiotics.  Providers should not 
report HCPCS/CPT codes C8950-C8952, 90772 or 90773 for 
these services. 
 
Medicare Global Surgery Rules prevent separate payment for 
postoperative pain management when provided by the 
physician performing an operative procedure.  HCPCS/CPT 
codes 36000, 36410, 37202, 62318-62319, 64415-64417, 64450, 
64470, 64475, and 90760-90775 describe some services that 
may be utilized for postoperative pain management.  The 
services described by these codes may be reported by the 
physician performing the operative procedure only if 
provided for purposes unrelated to the postoperative pain 
management, the operative procedure, or anesthesia for the 
procedure. 
 
If a physician performing an operative procedure provides a 
drug administration service (HCPCS/CPT codes 90760-90775, 
C8950-C8952) for a purpose unrelated to anesthesia, intra-
operative care, or post-procedure pain management, the drug 
administration service (HCPCS/CPT codes 90760-90775, C8950-
C8952) may be reported with an NCCI-associated modifier. 
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